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12066439 1 TOP PLATE 1 12066439 U00

12023429 1 Smoke Outlet F 400 / F 500 / F 600 2 12023429 U00 CAST_IRON 4.220

12066445 1 Back plate upper 3 U00

12058521 1 Rear Plate Lower 4 12058521 U00

12058533 1 EXHAUST DEFLECTOR 5 12058533 U00 Weight: 2,89 kg

12058527 1 Air Manifold_Rear 6 12058527 U00 Weight: 3,02 kg

12058536 1 Burn Plate Rear 7 12058536 P01 Weight: 6,76

12058576 1 ASH GRATE 8 12058575 U00

12058530 1 Inspection Lid 9 12058530 U00 Weight: 0,77 kg

12058523 1 Air Manifold Front Lower 10 12058523 U00 Weight: 2,39 kg

12058525 1 Air Manifold Left 11 12058525 P01 Weight: 2,05

12058525 1 Air Manifold Right 12 12058526 P01 Weight: 2,05 kg

12058528 1 Burn Plate Left 13 12058528 U00

12058529 1 Burn Plate Right 14 12058529 U00 Weight: 3,74 kg

12066441 1 Side plate Left 15 12066441 P01

12066443 1 Side plate right 16 P01

12066447 1 Bottom Upper 17 P01

12066449 1 Bottom Lower 18 U00

12058524 1 Air defelctor 19 12058524 P00 Weight: 4,57 kg

12066435 1 Front Plate 20 P00

12018249 1 Ash Door 21 12018249 P00 Old part no.104074

12018246 1 Ash House 22 12018246 P00 Old part no.104073

12054668 4 Legs 23 12054668 P00 CAST_IRON 1.059

12066451 1 ASH LIP F 405 24 1266451 U00

12066437 1 Door F 405 25 P01

12061098 1 Door Handle 26 12061098 P00 CAST_IRON 0.320

12018257 1 Valve 27 U00

10058468 1 Baffle Vermiculite 28 10058468 P01

10058477 1 INSULATION MAT REAR 29 10058477 P00 0.192

10058476 2 INSULATION MAT AIR MANIFOLD 30 10058476 P00 0.077

10058474 2 INSULATION  MAT SIDE 31 10058474 P00 0.141

10024589 1 Ash Pan F400 32 P03 .

10066676 1 AIR CONTROL LEVER 33 10066676 U01 0.050 S235JR

10058601 1 Heatshield Underneath F 400 ECO BP 34 10058601 P02 ..

10066664 1 GLASS 35 10066664 U00 GLASS_CERAMIC 1.204

10023984 4 GLASS CLIP 100MM 36 4-1770 P03 0.000 Tumbl

10066680 2 HINGE B 37 10066680 U04 STEEL 0.064 S355J2

10066678 2 HINGE A 38 10066678 U05 STEEL 0.064 S355J2

10024011 2 Spring for Latch 39 4-2301 P00 0.003

10026768 1 Lock Bolt Ash Door 400-500-600 40 10026768 P08 Old nr: 220852

10025686 1 Wooden Handle 41 10025686 P01 Old part no. 220854

10023689 1  Screw Machine Pan head Pozidrive M6x60 Steel ElZn DIN 7985     42 DIN 7985 U00

128011 1 Latch 43 4-2997 P02 0.000

117796 1 Screw machine oval poz Elzn M6x40 DIN 96644 U00

10024023 1 Distance sleeve Ø8x6.2x27.5 45 10024023 P02 0.000 Alias no 126229

126244_100240251 Wooden Knob 46 4-2347 P00 0.000 Suface: Black paint

10023919 1 Washer Klingeritt 47 4-1160 P00 0.000

10023780 1 Washer Ø6.4xØ18x1.6 Elzn DIN 9021 48 U00 Movex no. 120004

10023475 1 Hex Nut M6 DIN934 8 49 U00 STEEL 0.003 Movex no. 116832

10023672 1 Washer M10 Ø10.1xØ19.4x0.9 Blackcr. Special50 U00 Movex no. 117892

10024022/ 1262281 Latch bolt 51 4-2345 P04 0.000

8 52 U00

10024103 2 Rivet 53 P00 Movex no. 127075

128408 1 Hinge Bolt for Ash Door 54 4-3147 P02 0.000

10025283 1 GASKET F 405 TOP 55 U00

10025210 1 Gasket for Back plate upper 56 U00

1 10025214_1_for_smoke outlet 57 U00

1 Gasket for Inspecion Lid 58 U00

1 10025181_14_cm_for_f_valve_handle 59 U00

1 Gasket Ash Door 60 U00

1 Gasket Ash House 61 U00

1 Gasket Door_front 62 U00

1 Gasket Door Glass 63 U00

10031584 2 Gasket Under Glass 64 U00

10051974 1 Paknings Stømpe 65 U00 FIBERGLASS_ROPE 0.000

10023662 12 Hex Fl Bolt DIN6921-M8x20-8.8 66 U00 STEEL 0.018 Movex no. 117875

10023595 2 Flat Head Countersunk Socket DIN7991 M8x16-10.967 U00 Movex no. 117739

10023561 4 Hex Socket Head Cap Screw DIN7984 M6x8-8.8 68 U00 STEEL 0.004 Movex no. 117505

10051080 4 Hex Socket Head Cap Screw DIN7984 M6x12-8.8 69 U00

10023586 4 Flat Head Countersunk Socket DIN7991 M6x12-10.970 U00 STEEL 0.003 Movex no. 117723

10023465 1 Hex Cap Screw DIN933-M8x16-8.8 Zinc  Plated71 U00 STEEL 0.012 Movex no. 116650

220105 1 Sleeve Ø10.0x1.0 h=9.5 72 4-3825 P00 0.000 Tube

10023661 14 Hex Fl Bolt DIN6921-M8x16-8.8 73 U00 Movex no. 117874

10023550 1 Hex Cap Screw DIN933-M8x50-8.8 Zinc  Plated74 U00 .

10023536 2 Hex Fl Bolt DIN6921-M6x25-8.8 75 U00 Movex no. 117099

10023588 2 Hex Socket Head Cap Screw DIN912 M6x1276 DIN 912 U00 STEEL 0.006 Movex no. 117726

10023663 9 Hex Fl Bolt DIN6921-M8x25-8.8 77 U00 STEEL 0.020 Movex no. 117876

10023568 1 Washer M8 Ø8.4xØ18x1.6 Elzn DIN 125 78 U00 STEEL 0.002 Movex no. 117521

10023666 4 Hex Flange Nut M6 DIN6923 8 79 U00 STEEL 0.004 Movex no. 117880

10023684 1 Screw M6X25 long dog point set 80 10023684 P02 AISI 1045

10023464 8 Washer M6 Ø6.4xØ12.5x1.6 Elzn. DIN 125 82 U00 STEEL 0.001 Movex 110904

10023541 2 Hex Fl Bolt DIN6921-M6x16-8.8 83 U00 Movex no. 117118

10023552 1 Nut Hexagonal M10 DIN 934 84 U00 Movex no. 117177
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Pos. no. Spareparts Consist of pos.no: Benevnelse Description Dim./Spec.
1 12067656 1,55 Topplate BP Top plate BP Cast iron min. 4mm thickness 
2 12020966 2,76 Røyktut komplett BP Smoke Outlet Complete BP Cast iron min. 4mm thickness 
3 12067658 3,56 Bakplate øvre komplett BP Rear Plate Upper Complete BP Cast iron min. 4mm thickness 
4 12059044 Bakplate nedre BP Rear Plate Lower BP Cast iron min. 4mm thickness 
5 12058966 Ledeplate UP Exhaust Deflector UP Cast iron min. 4mm thickness 
6 Luftkanal  bakre UP Manifold Rear UP Cast iron min. 4mm thickness 
7 12058904 6,7,30,73 Brennplate Bakre Komplett UP Burn Plate Rear Complete UP Cast iron min. 4mm thickness 
7 Brennplate Bakre UP Burn Plate Rear UP Cast iron min. 4mm thickness 
8 12058688 Askerist UP Ash Grate UP Cast iron min. 4mm thickness 
9 12058965 Inspeksjonsdeksel Inspection Lid UP Cast iron min. 4mm thickness 
10 12058957 Luftkanal front nedre UP Manifold Front Lower UP Cast iron min. 4mm thickness 
11 12058959 Luftkanal side venstre UP Manifold Side Left UP Cast iron min. 4mm thickness 
12 12058960 Luftkanal side høyre UP Manifold Side Right UP Cast iron min. 4mm thickness 
13 12058901 13,31 Brennplate venstre komplett Burn Plate Left Complete UP Cast iron min. 4mm thickness 
14 12058903 14,31 Brennplate høyre komplett Burn Plate Right Complete UP Cast iron min. 4mm thickness 
15 12066441 Sideplate venstre BP Side Plate Left BP Cast iron min. 4mm thickness 
16 12066443 Sideplate høyre BP Side Plate Right BP Cast iron min. 4mm thickness 
17 12067647 Bunnplate øvre BP Bottom Plate Upper BP Cast iron min. 4mm thickness 
18 12067553 Bunnplate nedre UP Bottom Plate Lower UP Cast iron min. 4mm thickness 
19 12059134 Luftbrem BP Air Deflector BP Cast iron min. 4mm thickness 
20 12067664 Frontplate BP Front Plate BP Cast iron min. 4mm thickness 
21 Askedør Ash Door Cast iron min. 4mm thickness 
22 12021535 21,22,39,40,41,42,43,54,60,61,82,84 Askehus komplett BP Ash house complete BP Cast iron min. 4mm thickness 
23 12061835 Ben BP (1stk) Leg BP (1pcs) Cast iron min. 4mm thickness
24 12067660 Askeleppe pakket BP Ash Lip packed BP Cast iron min. 4mm thickness 

25 12067662 25,38,39,44,45,46,47,48,49,50,51,62,63,64,70 Dør komplett uten glass BP Door complete without glass BP
25 Dør Door Cast iron min. 4mm thickness 
26 12061879 Vrider BP Latch BP Cast iron min. 4mm thickness 
27 12018258 Sleideventil UP Sliding Valve UP Cast iron min. 4mm thickness 
28 10058468 Hvelv vermikulitt Baffle vermiculite Vermiculite
29 10058477 Isolasjonsmatte bakre Insulation Mat Rear Fibre
30 10058476 Isolasjonsmatte luftkanal Insulation Mat Air Manifold Fibre
31 10058474 Isolasjonsmatte side høyre/venstre Insulation Mat Side Right/Left Fibre
32 10024589 Askeskuff Ash Pan 0,9mm steel plate
33 10066676 Hendel sleideventil Handle Air Setting ø5,0mm steel
34 10058601 Skjermplate under BP Heatshield Under BP Steel, black
35 10066664 Glass Glass 4mm thick Ceramic glass
36 12020930 Glassklips Glass Clip, SE products 1mm thick stainless steel
37 10067668 Hengsel B BP Hinge B BP Steel S355J2
38 10067666 Hengsel A BP Hinge A BP Steel S355J2
39 10024011 Fjær for klinke Spring for Latch ø2mm stainless steel
40 10026768 Låsebolt askedør Lock Bolt Ash Door ø10,0mm steel
41 12021523 39,40,41,42,43,82,84 Håndtak askedør komplett Handle Ash Door complete
41 12021540 41,42,82 Trehandtak askehus Wooden Knob Ash House Wood
42 10023689 Skrue, maskin M6x60 ElZn DIN 7985 Screw machine M6x60 ElZn DIN 7985 Pan head pozidrive, steel

Jøtul F 405
Jøtul F 405 BP  cat. no. 30067510

BP= Sort lakk/Black Paint, UP= Ulakkert/Unpainted
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Pos. no. Spareparts Consist of pos.no: Benevnelse Description Dim./Spec.

Jøtul F 405
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BP= Sort lakk/Black Paint, UP= Ulakkert/Unpainted

43 10024167 Stengjern Latch 3mm thick stainless steel
44 10023611 Skrue, maskin M6x40 ElZn DIN 7985 Screw machine M6x40 ElZn DIN 7985 Pan head pozidrive, steel
45 10024023 Hylse Sleeve Ø8xØ6xL27,5mm, Steel
46 12021215 39,44,45,46,47,48,49 Vrider kompl  m\ treknott BP Latch compl w\wooden knob BP
46 10024025 Treknott Wooden knob Hardved\hard wood
46 12020634 44,45,46,47,48,49 Treknott med smådeler Wooden knob inclusive small parts
47 10023919 Skive klingeritt for håndtak Insulation washer for wooden knob Ø23xØ8,2x2 insulating mat.
49 10023475 Mutter sekskant M6 DIN 934 Nut Hexagon M6 DIN 934             St8.8 / ANSI B18.2 
50 10023578 Skive M10 svart, spesial Washer M10 Black, Special Ø10,1xØ19,4x0,9 Steel
51 10024022 Stengejern Latch bolt ø10,0mm steel
53 10024103 Hengseldubb, sortkromatisert Hinge pin, black chromated ø6x33mm, steel
54 10024257 Hengselbolt for askedør Hinge Bolt for Ash Door ø8,0mm steel
55 50027203 (5m) Pakning til Topplate Gasket for Top Plate LD 375-2 Ø9,5x1840mm

56 50027202 (5m)
Pakning til Bakplate øvre
mot Bakplate nedre

Gasket for Rear Plate Upper
towards Rear Plate Lower LD-360-2 graph Ø8,6x900mm

57 50027205 (5m) Pakning til røyktut mot Bakplate øvre
Gasket for Smoke Outlet
towards Rear Plate Upper LD-250-2 graph Ø6,4x930mm

58 50027205 (5m) Pakning til Inspeksjonsdeksel Gasket for Inspection Lid LD-250-2 graph Ø6,4x500mm
59 50027203 (5m) Pakning til Hendel sleideventil Gasket for Handle Air Setting LD 375-2 Ø9,5x140mm
60 50027203 (5m) Pakning til Askedør Gasket for Ash Door LD 375-2 Ø9,5x1020mm

61 50027205 (5m)
Pakning til Askehus
mot Bunnplate nedre

Gasket for Ash House
towards Bottom Plate Lower LD-250-2 graph Ø6,4x940mm

62 50027203 (5m) Pakning til Dør mot Frontplate Gasket for Door towards Front Plate LD 375-2 Ø9,5x1650mm
63 50027205 (5m) Pakning til Glass Gasket for Glass LD-250-2 graph Ø6,4x1370mm
66 10023662 Skrue sekskant med flens M8x20 DIN 6921 Screw Hex Cap Flange M8x20 DIN 6921 St8.8 / ANSI B18.2
67 10023595 Skrue Mask. Flat innv. Sekskant M8X16 Screw mach. Flat Int. Hex  M8X16 DIN 7991
68 10023561 Skrue sylinderh. innv. sekskant lavh. M6x8 DIN 7984 Screw cylinder head int.hex. low head M6x16 DIN 7984 St8.8 / ANSI B18.2, black
69 10051080 Skrue sylinderh. innv. sekskant lavh. M6x12 DIN 7984 Screw Cylh Int Hex M6x12 Low St8.8 phosphate
70 10023586 Skrue Mask. Flat innv. Sekskant M6x12 Screw mach. Flat Int. Hex M6x12 St8.8 phosphate
71 10023465 Skrue sekskanthode M8x16 DIN 933  Screw Hexagon Cap M8x16 DIN 933  St8.8 / ANSI B18.2
72 10025490 Hylse Sleeve Ø10,1x1,0 h=9,5
73 10023661 Skrue sekskant med flens M8x16 DIN 6921 Screw Hex Cap Flange M8x16 DIN 6921 St8.8 / ANSI B18.2
74 10023550 Skrue sekskanthode M8x50 DIN 933  Screw Hexagon Cap M8x50 DIN 933  St8.8 / ANSI B18.2
75 10023536 Skrue sekskant med flens M6x25 DIN 6921 Screw Hex Cap Flange M6x25 DIN 6921 St8.8 / ANSI B18.2 
76 10023588 Skrue sylinderh. innv. sekskant  M6x12 DIN 912 Screw cylinder head int.hex M6x12 DIN 912 St8.8 / ANSI B18.2, phosphate
77 10023663 Skrue sekskant med flens M8x25 DIN 6921 Screw Hex Cap Flange M8x25DIN 6921 St8.8 / ANSI B18.2
78 10023568 Skive M8 ElZn Washer M8 ElZn Ø8,4xØ17x1,6, St8,8, DIN 125, steel
79 10023666 Mutter sekskant med flens M6 DIN 6923 Nut Hexagon Cap Flange M6  DIN 6923 St8.8 / ANSI B18.2
80 10023684 Skrue M6X25 lang tapp Screw M6x25 Long Dog Point Set Steel
82 10023464 Skive Washer SKIVE Ø6,4XØ12,5X1,6 ST8,8 ELZ
83 10023541 Skrue sekskant med flens M6x16 DIN 6921 Screw Hex Cap Flange M6x16 DIN 6921 St8.8 / ANSI B18.2 
84 10023552 Mutter sekskant M10 DIN 934 Nut Hexagon M10 DIN 934             St8.8 / ANSI B18.2 

Optional equipment
90 10025474 Selvlukkemekanisme for dør Self Closing Mechanism for door
91 50012949 Skjermplate bak,  sort Heat Shield rear, black 1mm thick, steel
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92 51047509 Utelufttilkobling Ø80mm Outside Air Connection Ø80mm 

93 50052674 Sprayflaske BP Spray Bottle BP 200ml
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